

# 시험 결과

성적서 번호 :

2018\_토질재료시험과-3251

페이지 : 2 / 2

우 06763 서울특별시 서초구 태봉로 131(우면동)  
Tel 02-513-4640~50 Fax 02-513-4651

○ -- - #1

시험항목	단위	성적	기준	비고
안정도	N	4 237	2 500 이상	
공극율	%	9	3~15	
흐름값	1/10mm	39	20~40	
수침잔류안정도	%	91	75 이상	

※ 측정불확도 :

